Sign in today to find solutions:

Forgot your password?

Don't have an account? Sign up

 
!CRRFTSMRW I
Horsepower
9 Inch
EDGER/TRIMMER
MODEL NO.
536.772300
Caution:
Read and follow all Safety
Rules and Operating
Instructions before first use
of this product.
Sears, Roebuck and Co., Hoffman Estates, IL 60179 U.S.A.
711943
05/11/98

Summary of Contents

  • Page 1

    !CRRFTSMRW I Horsepower 9 Inch EDGER/TRIMMER MODEL NO. 536.772300 Caution: Read and follow all Safety Rules and Operating Instructions before first use of this product. Sears, Roebuck and Co., Hoffman Estates, IL 60179 U.S.A. 711943 05/11/98...

  • Page 2

    For two years from the date of purchase, when this Craftsman Edger/Trimmer is main- tained, lubricated, and tuned up according to the operating and maintenance instruc- tions in the owner's manual, Craftsman will repair, free of charge, any defect in material or workmanship.

  • Page 3

    A spark arrester/ instructions for important details if the muffler is available through your nearest Edger/Trimmer is to be stored for an Craftsman Authorized Service Center (See extended period. REPAIR PARTS section in this manual). • Never store the Edger/Trimmer with fuel...

  • Page 4

    Parts packed separately in carton (not shown full size) 1 - Owner's Manual (not shown) 1 - Container SAE30 oil (1) - Hair Pin CAUTION: Always wear safety glasses or eye shields while assembling Edger/Trimmer. The figure to the right shows the Edger/ Trimmer completely assembled.

  • Page 5

    Whenthe clutchleveris in NEU- ,,I CHECKLIST TRAL,the quillsupportarm should Before you operate and enjoy your new becloseto the spacerandscrewbe- Edger/Trimmer, we wish to assure that you hindit as shownin figurebelow. receive the best performance and satisfac- tion from this quality product. PLEASE REVIEW THE FOLLOWING Quill...

  • Page 6

    seconds between each push. Throttle Control - Used to control the en- • Do not use primer button to restart a gine speed. warm engine after a short shutdown. Primer Button - Injects fuel directly into the carburetor manifold for faster starts. TO USE THE CLUTCH LEVER Starter Handle -The...

  • Page 7

    • Reconnect the spark plug wire and start the engine. The depth of cut adjustment is the same as described in Edging Operation paragraph. •iK CAUTION: Keep away from the rotating blade. The blade can cause injury. BEFORE STARTING ENGINE PRE_.USECHECK OF CONTROLS INDEX LEVER IN THE NOTCH MARKED "90"...

  • Page 8

    place; never in the house. Never buy more • Reinstall the oil fill cap/dipstick than a 30 day supply of gasoline to assure tighten securely. • Check oil before each use. Add if volatility. Gasoline is intended to be used as needed.

  • Page 9

    NOTE:The cuttingbladespeedis plug wire, and remove the packed debris before continuing to edge. controlled by the enginespeed.To reducethe cuttingbladespeed,push • If very deep edging is required, downon the throttlecontrollever.To recommend that a shallow cut be made increasethe bladespeed,pushthe first, then cuts at greater depth until the throttlecontrolleverup.

  • Page 10

    LUBRICATION • After each 25 hours of use of your Edger/ ,_l_'urn cover to the left Trimmer, apply light machine oil to all (counterclockwise) moving parts, particularly the wheels• • to remove • The oil in the engine crankcase must be Flange changed after each 25 hours of use...

  • Page 11

    V-BELT REPLACEMENT Your Craftsman Edger/Trimmer is equipped with a V-belt made of a special compound. If the belt becomes worn or breaks replace it with an original equipment belt as shown in the Repair Parts section of this manual. Never use a substitute.

  • Page 12

    If you think the engine- lose finger tight only) governed high speed needs adjusting, contact your nearest Craftsman Service • Close the high speed adjusting screw by Center, which has the proper equipment hand.

  • Page 13

    You can keep your engine in good operating condition during storage • If you do not want to remove gasoline a fuel stabilizer (such as Craftsman fuel • Changing oil. stabilizer No. 33500) may be added to •...

  • Page 14

    CRAFTSMAN 9" -4 H.P. EDGER/TRIMMER 536.772300 ENGINE ASSEMBLY Note: Always use original equipment All unnumbered items are pads. Use of service/replacement partsother than original parts may void interchangeable with opposite side your warranty. REF. REF. PART NO. PART NAME PART NO.

  • Page 15

    CRAFTSMAN 9" -4 H.P. EDGER/TRIMMER 536.772300 BLADE GUARD ASSEMBLY ¸¸¸ 332247E REF. PART NO. PART NAME 331O76-848 Blade Guard 57072 Carr. Bolt 5/16-18x.63 710205 Nut, 5/16-18 Wdfllk 326748-848 Guide, Belt Front 710264 Screw, 1/4-20x.50 Tap 53405-848 Cover, Quill Pulley 710271 Screw, 10-16x.50...

  • Page 16

    CRAFTSMAN 9" - 4H.P. EDGER/TRIMMER 536.772300 CURB HOPPER ASSEMBLY 172, 323179D REF. PART NAME PARTNO. i6842 Bracket, Curb Hop Mnt 180077 Screw, 5/16-18x,75 1498 Nut, 5/16-18 Reghexctrlk Carr. Bolt, 5/16-18x2.00 126380 Clevis 1181 8082 45222 Spacer, Slev .356x.63x1,01 Flatwasher .344x.69x.065...

  • Page 17

    CRAFTSMAN 9" - 4H.P. EDGER/TRIMMER 536.772300 HANDLE ASSEMBLY REF. PART NO. PART NAME 74012%853 Lower Handle 1498 Nut, 5/16-18 Reghexctdk 51333 Screw, 5/16-18x.63 315288 Bolt, 5/16-18xl .75 CUH 671294 Knob, Wing 5/16-18 Nut 580292-853 Control Rod 36368 Hair Pin .072Diax1.13Lg 36368 Hair Pin .072Diax1.13Lg...

  • Page 18

    CRAFTSMAN 9" - 4 H.P. EDGER 536.772300 TIRES ASSEMBLY REF. 11 NO. PART NO. PART NAME 41529 Nut, 3/8-16 Hxctrlkjam 310715 Spacer, Slev .390x.70x.70 310716 Bolt, HHSH 3/8-16 336545 Tire & Rim 8xl.75 180113 Screw 5/16-18x3.00 120393 Washer, Flat .344x.69x.065...

  • Page 19

    CRAFTSMAN 4-CYCLE ENGINE MODEL NUMBER: 143.984001 Carburetor No.640049 REF, PART PART NAME 640049 Carburetor I (Incl. 164 of Engine Parts List) 631615 Throttle Shaft & Lever Ass'y. 631767 Throttle Return Spring ,_:37 Dust Seal Washer 631184 631183 Dust Seal (Throttle)

  • Page 20

    CRAFTSMAN 4-CYCLE ENGINE MODEL NUMBER: 143.984001 4262 370C "-,. "-,, _241 ._'_'_n 370K...

  • Page 21

    • CRAFTSMAN 4-CYCLE ENGINE MODEL NUMBER: 143.984001 i REF. REF, PART PART NAME PART NO PART NAME 36560 Cylinder (Incl. 2,20,72 &125 (RJ17LM) 26727 Dowel Pin 31672 Valve Spring 28277 Washer 31673 Valve Spring Cap 31334 Governo Rod 169" 27234A...

  • Page 22

    CRAFTSMAN 4-CYCLE ENGINE MODEL NUMBER: 143.984001 Starter No. 590732 PART PART NAME 590732 Rewind Starter 590599A Spring Pin (Incl.4) 590600 Washer 590696 Retainer 590601 Washer 590697 Brake Spring 590698 Starter Dog 590699 Dog Spring 590700 Pulley & Rewind Sprg Assy...

  • Page 26

    For the repair or replacement parts you need delivered directly to your home Call 7 am-7 pm, 7 days a week 1-800-366-PART (1-800-366-7278) Para ordenar piezas con entrega a domicilio -1-800-659-7084 For in-house major brand repair service Call 24 hours a day, 7 days a week 1-800-4-REPAIR (1-800-473-7247) Para pedir servicio de reparaci6n...

Comments to this Manuals

Symbols: 0

Latest comments:

×

Select the desired size and copy embed code

Copy your embed code and put on your site: